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SOUTHWEST RESEARCH INSTITUTE®

6220 CULEBRA RD, 78238-5166 ® P.0.DRAWER 28510 78228-0510 ® SAN ANTONIO, TEXAS, USA o (210) 684-5111 ® WWW SWRI.ORG
CHEMISTRY AND CHEMICAL ENGINEERING DIVISION
DEPARTMENT OF FIRE TECHNOLOGY

RECEIVED
AC MARTIN PARTNERS WWW.FIRE.SWRIL.ORG
L 1B FAX (210) 522-3377
I September 8, 2003
SEP
Mr. Mike Van Etten 15 2003
Forest City Development -
949 South Hope Street, Suite 1 %;_ >
Los Angeles, California 90015[4, ;

FINAL REPORT

Subject: SWRI® Project No. 01.06059.01.403, “Small-Scale Test”
(Consisting of 37 Pages)

Dear Mr. Van Etten:

This letter and enclosures are submitted as the final report for the small-scale tests of two different wall
assembly constructions utilizing NoFire Technologies, Inc., A18 intumescent coating. The tests were
conducted at NoFire Technologies, Inc., located in Upper Saddle River, New J ersey on August 13 and August
14, 2003, in general accordance with ASTM E 119-00, “Standard Method of Fire Tests of Buildin g
Construction and Materials”. Testing of both wall samples was witnessed by Michael Luna of Southwest
Rescarch Institute® (SWRI®). The results presented in this report apply only to the materials tested, in the
manner tested, and not to any similar materials or material combinations.

The first wall assembly, referred to as Sample-1, was a 2 x 2-ft assembly constructed of 12 x 12 x 4-in
clay tiles with 1/2-in. mortar joints. Both faces of Sample-1 had 3/4-in. gypsum plaster applied, and one face
had 0.02-in. of NoFire A-18 intumescent coating applied onto the gypsum plaster. The top of Sample-1 was
capped with lath and mortar. The face with the intumescent coating was exposed to the fire.

The second wall assembly, referred to as Sample-2, was a 2 x 2-ft assembly constructed of 12 x 12 x
4-in. clay tiles with 1/2-in. mortar joints. One face of Sample-2 had 3/4-in. gypsum plaster applied and the
other face had 0.02-in. of NoFire A-18 intumescent coating applied onto the clay tiles. The top of Sample-2
was capped with lath and mortar. The face with the intumescent coating was exposed to the fire. Client
provided drawings of the assemblies, and installation instructions are provided in Appendix A.

Instrumentation consisted of five thermocouples (TCs) on the unexposed face. The TCs were spaced
with one approximately in the center of the sample and four at approximately the center of the sample’s quarter
sections.

The fire exposure for both Sample-1 and Sample-2 followed the temperature profile in accordance
with ASTM E 119-00.

The exposure period for Sample-1 was 120 minutes. Atno point during the test were flames visible on
the unexposed face nor did the unexposed temperatures exceed the maximum allowable individual
thermocouple temperature of 403°F or the allowable average thermocouple temperature of 328°F.

The exposure period for Sample-2 was 120 minutes. No flames were visible on the unexposed face,
but the allowable average thermocouple temperature of 328°F was exceeded at 110 minutes. The maximum
individual allowable temperature of 402°F was exceeded at 110 minutes 45 seconds. Appendix B contains the

data recorded during the Sample-1 and Sample-2 tests.

This report Is for the information of the client. It may be used in Iis enlirely for the purpose of securing product acceplance
from duly il appreval :5. This report shall not be reproduced except in full, withoul the witten approval of
SwRI. Neither this report nor the name of the Inslitule shall be used in publicity or advertising.

DETROIT, MICHIGAN (248) 353-2550 ® HOUSTON, TEXAS (713)877-1377 » WASHINGTON, DG (301) 881-0226
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522-3377, or by e-mail at mluna@swri.org,

Sincerely, Approved:

Michael Luna /” Magc/L. Janssens, Ph.D.
Research Engineer Director

Fire Resistance Section Department of Fire Technology
ML/jrt

Wilireljessicatreports\r06059-403. doc

Enclosure: 1 Photo CD

cc:  Record Copy A — Dept. File Ew/o e:nclosure;
Record Copy B - IQ Dept. (w/o enclosure
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